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ITEM PART NUMBER DESCRIPTION Q-TY 

1  HOSE 8x640 1 

2 589.80.01.00.0  PRISM 30T 4 

3  NUT Tr12x3 4 

4 589.01.04.00.0  SHIFT ROLLER PIVOT 2 

5  BALL BEARING 17x40x12 1 

6  EXTERNAL RETAINING RING 17z 1 

7 589.01.05.00.0  SHIFT BLOCK 2 

8 589.01.03.00.1  SHIFT SET ASSY 2 

9 589.01.06.00.0  SET SCREW ASSY 2 

10 589.01.06.01.0  BLOCK SCREW 2 

11  HANDLE M12 1 

12 589.01.02.00.0  MOVING CYLINDER BASE ASSY 1 

13  SPRING 1.2x11.4x45 1 
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ITEM PART NUMBER DESCRIPTION Q-TY 

14 586.01.02.02.0  SPRING GUIDE 1 

15 589.01.02.01.0  CYLINDER BASE PLATE 2 

16  HANDLE 2 

17  HEX SOCKET HEAD CAP SCREW M8x16 4 

18  HEX SOCKET HEAD CAP SCREW M12x30 4 

19 586.06.00.00.0  MANOMETER ASSY 4 

20  MANOMETER 2 

21  COUPLING MF 1.4x1.4 1 

22  HEX NUT M6 2 

23  ROUND WASHER 6.4 2 

24  HEX SOCKET HEAD CAP SCREW M6x70 2 

25  HOSE FITTING WITH SEAL 1 

26 586.06.01.00.0  MANOMETER BLOCK 4 

27  HEX SOCKET HEAD CAP SCREW M4x10 4 

28 0478.05.00.00.0 PIN 30T ASSY 1 

29  HANDLE 2 

30 0478.05.01.00.0 PIVOT 30T 4 

31  EXTERNAL RETAINING RING 25z 4 

32 589.02.00.00.0  CYLINDER 30T 1 

33  HOSE FITTING WITH SEAL 1 

34  SEAL 1 

35 0478.02.02.02.0 PISTON 30T 3 

36 0438.02.02.01.1 PISTON ROD 15T 4 

37 0438.02.06.00.1 SPRING 8x50x475 1 

38 0478.02.03.00.0 PILOT SLEEVE 30T 2 

39 0478.02.04.00.0 SLEEVE 50T 1 

40 0438.02.05.00.0 PISTON ROD CAP 15T 3 

41  HEX SOCKET SET SCREW WITH CUP POINT M8x10 2 

42  HEX SOCKET HEAD CAP SCREW M10x55 2 

43 589.01.01.00.0  BODY 2 

44 0478.04.00.00.0 TABLE 2 

45  HOSE 8x270 1 

46 0438.06.00.00.1 VALVE ASSY 1 

47  HOSE FITTING WITH SEAL 1 

48  HEX SOCKET HEAD CAP SCREW M10x55 1 

49  ROUND WASHER 10.5 1 

50  SPACER 1 

51 0438.06.01.01.1 VALVE BLOCK 1 

52 0438.03.05.00.0 VALVE 1 

53  SEAL RING 3/8 1 

54  WASHER 1-4 1 

55  HOSE FITTING G1-4 4 

56  HOSE FITTING WITH SEAL 1 

57  HOSE 8x880 1 

58  HOSE 8x1x1070 1 

59  TRANSPORT CAP WITH SEAL 3/8 1 

60  HOSE FITTING WITH SEAL 1 

61 0438.03.02.00.0 PISTON ASSY 1 

62  O-RING 40.2x3 1 

63 0438.03.03.00.0 LOCKING SLEEVE 1 

64  SEAL 14x22 1 

65  ELBOW G1-4 1 
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66  SEAL RING 3/8 1 

67 0438.03.05.00.0 VALVE 1 

68 0438.03.04.00.1 PUMP DRIVE 1 

69  NUT M6 1 

70  ROUND WASHER 6.4 1 

71 0438.07.00.00.0 HOSE CLAMP 1 

72  HEX SOCKET HEAD CAP SCREW M6x14 1 

73  HEX NUT  M12 1 

74  ROUND WASHER 13 1 

75  HEX SOCKET HEAD CAP SCREW M12x25 2 

76 0438.03.00.00.1 TWO-STAGE PUMP ASSY 1 

 

 


